

# Quantity limits — Premium

Utilization management updates - January 1, 2021

Your pharmacy benefit plan has a quantity limits program that can help you get the best results from your medication therapy. With safe doses, quantity limits can also keep prescription drug costs lower for you.

## Determining quantity limits

Quantity limits are meant to lower the risk of overuse. Quantity limit rules are based on:

- Food and Drug Administration (FDA) approved uses
- Medication instruction labels
- Accepted or published clinical recommendations

## Establishing guidelines for use

A group of doctors and pharmacists meets often to review medications under pharmacy benefit plans. They also recommend quantity limit guidelines.

In this drug list,  
brand-name medications  
are shown in UPPERCASE  
(for example, CLOBEX)  
and generic medications  
in lowercase (for  
example, clobetasol).

## Premium Non-Specialty Prior Authorization List

Therapy Class	Medication Name	Limit
<b>ANTI-INFECTIVES</b>		
Antibiotics	SIVEXTRO (tedizolid) Tabs	6 tabs/30 days
	ZYVOX (linezolid)	28 tabs/30 days
	ZYVOX (linezolid) Suspension	6 bottles (900 mL)/28 days
Antifungals	LAMISIL (terbinafine) 250 mg	84 days supply/180 days
Antivirals, Herpetic	SITAVIG (acyclovir) 50 mg	2 tabs/30 days
	VALTREX (valacyclovir)	4 tabs/day
Antivirals, Influenza	oseltamivir 30 mg	40 caps/365 days
	oseltamivir 45 mg, 75 mg	20 caps/365 days
	oseltamivir Suspension	360 mL/365 days
	RELENZA (zanamivir)	40 inh/365 days
	XOFLUZA (baloxavir marboxil)	4 tabs/365 days
<b>CARDIOLOGY</b>		
Anticoagulants	BEVYXXA (betrixaban)	43 tabs/180 days
	ELIQUIS (apixiban)	2 tabs/day
	ELIQUIS (apixiban) 5 mg	3 tabs/day
	PRADAXA (dabigatran)	2 caps/day
	SAVAYSA (edoxaban)	1 tab/day
	XARELTO (rivaroxaban)	1 tab/day
	XARELTO (rivaroxaban) 2.5 mg, 15 mg	2 tabs/day
	XARELTO (rivaroxaban) Starter Pack	2 packs/365 days
Heart Failure	CORLANOR (ivabradine)	2 tabs/day
	CORLANOR (ivabradine) Suspension	15 mL/day
	ENTRESTO (sacubitril/valsartan)	2 tabs/day
<b>CENTRAL NERVOUS SYSTEM</b>		
ADHD Agents	ADZENYS ER (amphetamine)	15 mL/day
	ADZENYS XR-ODT (amphetamine)	1 tab/day
	amphetamine	6 tabs/day
	amphetamine/dextroamphetamine 30 mg tab	2 tabs/day
	amphetamine/dextroamphetamine	3 tabs/day
	amphetamine/detroamphetamine ER	1 cap/day
	APTENSIO XR (methylphenidate)	1 cap/day
	COTEMPLA XR-ODT (methylphenidate) 8.6 mg	6 tabs/day
	COTEMPLA XR-ODT (methylphenidate) 17.3 mg	3 tabs/day
	COTEMPLA XR-ODT (methylphenidate) 25.9 mg	2 tabs/day
	DAYTRANA (methylphenidate transdermal)	1 patch/day
	DESOXYN (methamphetamine)	5 tabs/day
	DEXEDRINE (dextroamphetamine) 5 mg	3 caps/day
	DEXEDRINE (dextroamphetamine) 15 mg	4 caps/day

Therapy Class	Medication Name	Limit
ADHD Agents	DEXEDRINE (dextroamphetamine) 10 mg	6 caps/day
	dexmethylphenidate	2 tabs/day
	dexmethylphenidate ER	1 cap/day
	DYANAVEL XR (amphetamine)	8 mL/day
	EVEKEO ODT (amphetamine) 5 mg, 10 mg	3 tabs/day
	EVEKEO ODT (amphetamine) 15 mg, 20 mg	2 tabs/day
	JORNAY PM (methylphenidate)	1 cap/day
	METADATE CD (methylphenidate)	1 cap/day
	METADATE ER (methylphenidate) 20 mg	3 tabs/day
	METHYLIN (methylphenidate)	3 tabs/day
	METHYLIN 10 mg/5 mL (methylphenidate) Soln	30 mL/day
	METHYLIN 5 mg/5 mL (methylphenidate) Soln	60 mL/day
	METHYLIN CHEW TAB (methylphenidate)	3 tabs/day
	METHYLIN CHEW TAB (methylphenidate) 10 mg	6 tabs/day
	METHYLIN ER (methylphenidate) 20 mg	3 tabs/day
	methylphenidate	3 tabs/day
	METHYLPHENIDATE ER (methylphenidate) 10 mg	2 tabs/day
	methylphenidate ER tab osmotic release 36 mg	2 tabs/day
	methylphenidate ER tab osmotic release	1 tab/day
	MYDAYIS (amphetamine/dextroamphetamine)	1 cap/day
	PROCENTRA (dextroamphetamine) Sol	60 mL/day
	QUILLICHEW ER (methylphenidate) 30 mg	2 tabs/day
	QUILLICHEW ER (methylphenidate)	1 tab/day
	QUILLIVANT XR (methylphenidate)	12 mL/day
	RELEXXII (methylphenidate) 72 mg	1 tab/day
	RITALIN LA (methylphenidate)	1 cap/day
	RITALIN SR (methylphenidate) 20 mg	3 tabs/day
	STRATTERA (atomoxetine)	1 cap/day
	STRATTERA (atomoxetine) 10 mg, 40 mg	2 caps/day
	VYVANSE (lisdexamfetamine)	1 cap/day
	VYVANSE CHEW TAB (lisdexamfetamine)	1 tab/day
	ZENZEDI (dextroamphetamine) 10 mg	6 tabs/day
ZENZEDI (dextroamphetamine)	3 tabs/day	
ZENZEDI (dextroamphetamine) 30 mg	2 tabs/day	
Alzheimers Agents	NAMENDA XR (memantine hcl) caps	1 cap/day
	NAMENDA XR TITRATION PACK (memantine hcl) caps	2 packs/365 days
	NAMZARIC (memantine hcl) caps	1 cap/ day

Therapy Class	Medication Name	Limit
Alzheimers Agents	NAMZARIC TITRATION PACK(memantine hcl)	2 packs/365 days
Analgesics (non-opioid)	celecoxib	2 caps/day
	diclofenac gel 1%	10 tubes/month
	diclofenac patch	2 patches/day up to 15 days
	ketorolac	20 tabs or 5 days supply/30 days
	naproxen-esomeprazole	2 tabs/day
	QUTENZA (capsaicin)	4 patches/3 months
Analgesics (opioid)	ACTIQ (fentanyl citrate)	4 lozenges/day
	AVINZA (morphine ext-release)	1 cap/day
	AVINZA (morphine ext-release) 120 mg	2 caps/day
	BELBUCA (buprenorphine) film	2 films/day
	BUNAVAIL (buprenorphine/naloxone) 2.1-0.3 mg	6 films/day
	BUNAVAIL (buprenorphine/naloxone) 6.3-1 mg	2 films/day
	BUNAVAIL (buprenorphine/naloxone) 4.2-0.7 mg	3 films/day
	buprenorphine/naloxone 8-2 mg	3 tabs or films/day
	buprenorphine/naloxone 12-3 mg	2 films/day
	buprenorphine/naloxone 4-1 mg	6 films/day
	buprenorphine/naloxone 2-0.5 mg	12 tabs or films/day
	BUTRANS (buprenorphine)	4 patches/28 days
	EMBEDA (morphine/naltrexone)	2 caps/day
	fentanyl transdermal patch	15 patches/30 days
	fentanyl transdermal patch 75 mcg/hr, 100 mcg/hr	30 patches/30 days
	hydrocodone cap ER	2 caps/day
	hydrocodone cap ER 50 mg	4 caps/day
	hydromorphone tab ER	2 tabs/day
	HYSINGLA ER (hydrocodone bitartrate)	1 tab/day
	MORPHABOND ER (morphine ext-release)	2 tabs/day
	morphine sulfate ER cap	2 caps/day
	morphine sulfate ER tab	3 tabs/day
	NUCYNTA ER (tapentadol)	2 tabs/day
	OXYCONTIN (oxycodone ext-release)	4 tabs/day
	oxymorphone ext-release	4 tabs/day
	SUBUTEX (buprenorphine) 8 mg	3 tabs/day
	SUBUTEX (buprenorphine) 2 mg	12 tabs/day
	tramadol cap ER	1 cap/day
	tramadol tab ER	1 tab/day
	ZUBSOLV (buprenorphine/naloxone) SL Tab 0.7-0.18 MG	3 tabs/day

Therapy Class	Medication Name	Limit
Analgesics (opioid)	ZUBSOLV (buprenorphine/naloxone) SL Tab 5.7-1.4 MG	3 tabs/day
	ZUBSOLV (buprenorphine/naloxone) SL Tab 8.6/2.1 MG	2 tabs/day
	ZUBSOLV (buprenorphine/naloxone) SL Tab 11.4/2.9 MG	1 tab/day
	ZUBSOLV (buprenorphine/naloxone) SL Tab 2.9/0.71 MG	6 tabs/day
	ZUBSOLV (buprenorphine/naloxone) SL Tab 1.4-0.36 MG	12 tabs/day
Anticonvulsants	DIASTAT GEL (diazepam)	2 boxes/fill
	GRALISE (gabapentin) 300 mg	6 tabs/day
	GRALISE (gabapentin) 600 mg	3 tabs/day
	GRALISE (gabapentin) Pack	1 pack/fill
	HORIZANT (gabapentin enacarbil)	2 tabs/day
	LYRICA CR (pregabalin)	3 tabs/day
	LYRICA CR (pregabalin) 330mg	2 tabs/day
	pregabalin cap 300 mg	2 caps/day
	pregabalin caps	3 caps/day
	pregabalin Soln	900 mL/30 days
	VALTOCO (diazepam)	10 devices/30 days, 2 packages/fill
	VALTOCO (diazepam)	20 devices/30 days, 2 packages/fill
Antidepressants	APLENZIN (bupropion)	1 tab/day
	bupropion SR	2 tabs/day
	bupropion XL	1 tab/day
	bupropion XL 150 mg	3 tabs/day
	desvenlafaxine fumarate	1 tab/day
	duloxetine	2 caps/day
	duloxetine 30 mg	3 caps/day
	EMSAM (selegiline)	1 patch/day
	FETZIMA (levomilnacipran)	1 cap/day
	FETZIMA (levomilnacipran) Pack	2 packs/365 days
	KHEDEZLA (desvenlafaxine ER)	1 tab/day
	KHEDEZLA (desvenlafaxine ER) 100 mg	4 tabs/day
	LUVOX CR (fluvoxamine)	2 caps/day
	PEXEVA (paroxetine)	1 tab/day
	PEXEVA (paroxetine) 30 mg	2 tabs/day
	PRISTIQ (desvenlafaxine)	1 tab/day
	PRISTIQ (desvenlafaxine) 100 mg	4 tabs/day
	PROZAC WEEKLY (fluoxetine)	4 caps/28 days
	TRINTELLIX (vortioxetine)	1 tab/day
	VIIBRYD (vilazodone)	1 tab/day
VIIBRYD (vilazodone) Kit	1 kit (30 tabs)/ fill	

Therapy Class	Medication Name	Limit
Antipsychotics	aripiprazole tabs	1 tab/day
	aripiprazole ODT	2 tabs/day
	aripiprazole soln	25 mL/day
	CAPLYTA (lumateperone tosylate)	1 tablet per day
	CLOZARIL (clozapine) 100 mg	9 tabs/day
	CLOZARIL (clozapine) 200 mg	4 tabs/day
	CLOZARIL (clozapine) 25 mg	9 tabs/day
	CLOZARIL (clozapine) 50 mg	6 tabs/day
	FANAPT (iloperidone)	2 tabs/day
	FANAPT PAK (iloperidone)	1 pack/180 days
	FAZACLO (clozapine) 100 mg	9 tabs/day
	FAZACLO (clozapine) 12.5 mg	3 tabs/day
	FAZACLO (clozapine) 150 mg	6 tabs/day
	FAZACLO (clozapine) 200 mg	4 tabs/day
	FAZACLO (clozapine) 25 mg	9 tabs/day
	GEODON (ziprasidone)	2 caps/day
	INVEGA (paliperidone)	1 tab/day
	INVEGA (paliperidone) 6 mg	2 tabs/day
	LATUDA (lurasidone) 20 mg, 40 mg, 60mg, 120 mg	1 tab/day
	LATUDA (lurasidone) 80 mg	2 tabs/day
	olanzapine tabs	1 tab/day
	quetiapine 300 mg, 400 mg	2 tabs/day
	quetiapine 25 mg, 50 mg, 100 mg, 200 mg	3 tabs/day
	quetiapine ER	2 tabs/day
	quetiapine ER 200 mg	3 tabs/day
	REXULTI (brexpiprazole)	1 tab/day
	risperidone tabs	2 tabs/day
	risperidone soln	8 mL/day
	RISPERDAL M (risperidone)	2 tabs/day
	SAPHRIS (asenapine)	2 tabs/day
	SYMBYAX (olanzapine/fluoxetine)	1 cap/day
	SYMBYAX (olanzapine/fluoxetine) 3-25 mg	3 caps/day
	SYMBYAX (olanzapine/fluoxetine) 6-25 mg	3 caps/day
	VERSACLOZ (clozapine)	18 mL/day
VRAYLAR (cariprazine)	1 cap/day	
VRAYLAR (cariprazine) pack	2 packs/year	
ZYPREXA ZYDIS (olanzapine)	1 tab/day	
Benzodiazepines	alprazolam ER	1 tab/day
	alprazolam ER 2 mg	5 tabs/day
	alprazolam ER 3 mg	3 tabs/day
	alprazolam ODT	4 tabs/day

Therapy Class	Medication Name	Limit
Benzodiazepines	alprazolam ODT 2 mg	5 tabs/day
	alprazolam intensol	10 mL/day
	alprazolam tabs	4 tabs/day
	alprazolam tab 2 mg	5 tabs/day
	chlordiazepoxide 10 mg	30 caps/day
	chlordiazepoxide 25 mg	12 caps/day
	chlordiazepoxide 5 mg	4 caps/day
	clonazepam ODT	3 tabs/day
	clonazepam ODT 2 mg	10 tabs/day
	clonazepam tabs	3 tabs/day
	clonazepam tab 2 mg	10 tabs/day
	lorazepam intensol	5 mL/day
	lorazepam tabs	3 tabs/day
	lorazepam tab 2 mg	5 tabs/day
	oxazepam	4 caps/day
	TRANXENE T (clorazepate) 15 mg	6 tabs/day
	TRANXENE T (clorazepate) 3.75 mg	24 tabs/day
	TRANXENE T (clorazepate) 7.5 mg	12 tabs/day
Fibromyalgia	SAVELLA (milnacipran)	2 tabs/day
	SAVELLA (milnacipran) Pack	2 packs/365 days
Hypoactive Sexual Desire Disorder	ADDYI (flibanserin)	1 tab/day
Migraine	AMERGE (naratriptan)	9 tabs/30 days
	AXERT (almotriptan)	12 tabs/30 days
	D.H.E. (dihydroeriotamine)	24 mL (24 ampules)/28 days
	eletriptan tabs	12 tabs/30 days
	FROVA (frovatriptan)	12 tabs/30 days
	MIGRANAL (dihydroergotamine)	1 package (8 vials)/30 days
	rizatriptan tabs	18 tabs/30 days
	rizatriptan ODT	18 tabs/30 days
	sumatriptan injection	5 kits (10 units)/30 days
	sumatriptan nasal	12 spray unit devices/30 days
	sumatriptan tabs	9 tabs/30 days
	sumatriptan-naproxen tabs	9 tabs/30 days
	zolmitriptan ODT	12 tabs/30 days
	zolmitriptan tabs	12 tabs/30 days
	ZOMIG (zolmitriptan) Nasal	12 spray unit devices/30 days
Parkinson's	XADAGO (safinamide)	1 tab/day
Sedative Hypnotics	BELSOMRA (suvorexant)	1 tab/day
	DAYVIGO (lemborexant)	1 tab/day
	DORAL (quazepam)	1 tab/day
	EDLUAR (zolpidem)	1 tab/day

Therapy Class	Medication Name	Limit
Sedative Hypnotics	estazolam tabs	1 tab/day
	eszopiclone tabs	1 tab/day
	flurazepam caps	1 cap/day
	HALCION (triazolam)	2 tabs/day
	INTERMEZZO (zolpidem)	1 tab/day
	ROZEREM (ramelteon)	1 tab/day
	SILENOR (doxepin)	1 tab/day
	SONATA (zaleplon) 10 mg	2 cap/day
	SONATA (zaleplon) 5 mg	1 cap/day
	SUNOSI (solriamfetol)	1 cap/day
	temazepam caps	1 cap/day
	zolpidem tabs	1 tab/day
	zolpidem ER	1 tab/day
	ZOLPIMIST (zolpidem)	1 bottle (7.7 g)/30 days
Stimulants	armodafinil tabs	1 tab/day
	armodafinil tab 50 mg	2 tabs/day
	modafinil tabs	1 tab/day
Toxicology	LUCEMYRA (lofexidine)	16 tabs/day, 14 day supply
<b>DERMATOLOGY</b>		
Anticholinergic	QBREXZA (glycopyrronium tosylate)	1 cloth/day
Anti-Inflammatory	diclofenac gel 3%	300 gm/30 days
	calcipotriene/betamethasone ointment	400 g/30 days
Miscellaneous	ENSTILAR (calcipotriene/betamethasone dipropionate)	420 g/28 days
	TACLONEX SCALP (calcipotriene/betamethasone)	120 g/30 days
<b>ENDOCRINOLOGY &amp; METABOLISM</b>		
Androgens, Anabolic	OXANDRIN (oxandrolone) 10 mg	2 tabs/day
Steroids	OXANDRIN (oxandrolone) 2.5 mg	8 tabs/day
Antidiabetic Agents	ADLYXIN (lixisenatide)	2 pens (6 mL)/28 days
	ADLYXIN (lixisenatide) Starter Pack	2 starter kits (12 mL)/365 days
	BYDUREON, BYDUREON BCISE (exenatide)	4 vials/pen-inj/28 days
	BYETTA (exenatide)	1 syringe/30 days
	OZEMPIC (semaglutide)	1 pen/28 days
	OZEMPIC (semaglutide) 1 mg	2 pens/28 days
	RYBELSUS 3 MG (semaglutide)	2 boxes (60 tablets)/365 days
	RYBELSUS (semaglutide)	1 tablet per day
	SOLIQUA (insulin glargine/lixisenatide)	5 pens (15 mL)/25 days
	TRULICITY (dulaglutide)	4 pen-inj/28 days
	VICTOZA (liraglutide)	3 pen-inj/ 30 days
XULTOPHY (insulin degludec/liraglutide)	5 pens (15 mL)/30 days	



Therapy Class	Medication Name	Limit
Osteoporosis	ACTONEL (risedronate) tab 150 mg	1 tab/28 days
	ACTONEL (risedronate) tab 35 mg	4 tabs/28 days
	ADELVIA (risedronate)	4 tabs/28 days
	BINOSTO (alendronate)	4 tabs/28 days
	BONIVA (ibandronate)	1 tab/28 days
	BONIVA IV (ibandronate)	1 syringe/90 days
	FORTICAL (calcitonin)	1 bottle (3.7mL)/30 days
	FOSAMAX (alendronate) 35 mg & 70 mg	4 tabs/28 days
	FOSAMAX PLUS D (alendronate/ cholecalciferol)	4 tabs/28 days
	MIACALCIN (calcitonin)	1 bottle (3.7mL)/30 days
<b>GASTROENTEROLOGY</b>		
Antiemetics	AKYNZEO (netupitant-palonosetron)	2 caps/30 days
	ANZEMET (dolasetron)	2 tabs/30 days
	BONJESTA (doxylamine-pyridoxine)	2 tabs/day
	CESAMET (nabilone)	20 caps/fill or 3 max days supply
	DICLEGIS (doxylamine-pyridoxine)	4 tabs/day
	EMEND (aprepitant) caps 125 mg	2 caps/30 days
	EMEND (aprepitant) 125 mg/80 mg	2 packs (6 caps)/30 days
	EMEND (aprepitant) 40 mg	1 cap/30 days
	EMEND (aprepitant) 80 mg	4 caps/30 days
	EMEND (aprepitant) Susp 125 mg	3 packets/30 days
	KYTRIL (granisetron)	4 tabs/30 days
	MARINOL (dronabinol)	2 caps/day
	SYNDROS (dronabinol)	4 mL/day
	VARUBI (rolapitant)	4 tabs/30 days
	ZOFRAN (ondansetron)	120 mL/30 days
	ZOFRAN (ondansetron) 24 mg	2 tabs/30 days
ZUPLLENZ (ondansetron)	10 films/30 days	
Constipation	LINZESS (linaclotide)	1 cap/day
	MOTTEGRITY (prucalopride)	1 tablet per day
Diarrhea	FULYZAQ (crofelemer)	2 tabs/day
	MYTESI (crofelemer)	2 tabs/day
Irritable Bowel Syndrome	VIBERZI (eluxadoline)	2 tabs/day
Opioid-induced Constipation	SYMPROIC (naldemedine)	1 tab/day
Proton Pump Inhibitors	NEXIUM (esomeprazole) packets	1 packet/day
	omeprazole caps	1 cap/day
	pantoprazole tabs	1 tab/day
<b>MISCELLANEOUS</b>		
Diabetic Supplies	GLUCOSE TEST STRIPS	300/30 days
Methotrexate Auto-Injectors	OTREXUP (methotrexate)	4 auto-injectors/28 days
	RASUVO (methotrexate)	4 auto-injectors/28 days

Therapy Class	Medication Name	Limit
Smoking Cessation Products	CHANTIX (varenicline)	180 days supply/year
	COMMIT (nicotine lozenges)	180 days supply/year
	NICODERM (nicotine transdermal)	180 days supply/year
	NICORETTE (nicotine gum)	180 days supply/year
	NICOTROL Inhaler (nicotine)	180 days supply/year
	NICOTROL NS (nicotine)	180 days supply/year
	ZYBAN (bupropion)	180 days supply/year
<b>OBSTETRICS &amp; GYNECOLOGY</b>		
Contraceptives	AMETHIA (levonorg-eth est)	1/91 days
	AMETHIA LO (levonorg-eth est)	1/91 days
	ASHLYNA (levonorg-eth est)	1/91 days
	CAMRESE (levonorg-eth est)	1/91 days
	CAMRESE LO (levonorg-eth est)	1/91 days
	DAYSEE (levonorg-eth est)	1/91 days
	DEPO/DEPO-SUBQ PROVERA (medroxyprogesterone)	1/90 days
	INTROVALE (levonorg-eth est)	1/91 days
	JOLESSA (levonorg-eth est)	1/91 days
	LOSEASONIQUE (ethinyl estradiol/levonorgestrel)	1/91 days
	QUARTETTE (levonorg-eth est)	1/91 days
	QUASENSE (levonorg-eth est)	1/91 days
	SEASONIQUE (ethinyl estradiol/levonorgestrel)	1/91 days
	SETLAKIN (levonorg-eth est)	1/91 days
Hormone Replacement	CRINONE (progesterone)	15 applicators/30 days
	ESTRING (estradiol)	1 package/90 days
	FEMRING (estradiol acetate)	1 package/90 days
Miscellaneous	BRISDELLE (paroxetine)	1 cap/day
	METHERGINE (methylergonovine)	28 tabs/fill, 2 fills/365 days
<b>OPHTHALMOLOGY</b>		
Anti-inflammatory	bromfenac 0.09%	4 bottles/year
	LOTEMAX (loteprednol) gel, oint	4 bottles/year
	PROLENSA (bromfenac sodium)	4 bottles/year
Prostaglandins	LUMIGAN (bimatoprost)	1 bottle (2.5 mL)/25 days
	RHOPRESSA (netarsudil)	1 bottle (2.5 mL)/25 days
	ROCKLATAN (netarsudil-latanoprost)	1 bottle (2.5 mL) per 25 days
	TRAVATAN Z (travoprost)	1 bottle (2.5 mL)/25 days
	XELPROS (latanoprost)	1 bottle (2.5 mL)/25 days

Therapy Class	Medication Name	Limit
<b>RESPIRATORY</b>		
Allergy (intranasal)	ASTELIN (azelastine)	2 bottles (60 mL)/30 days
	ASTEPRO (azelastine)	2 bottles (60 mL)/30 days
	DYMISTA (fluticasone/azelastine)	1 inhaler (23 g)/30 days
	PATANASE (olopatadine)	1 bottle (30.5 g)/30 days
Asthma/COPD (inhaled)	ADVAIR DISKUS (fluticasone/salmeterol)	1 diskus (60 doses)/30 days
	ADVAIR HFA (fluticasone/salmeterol)	1 inhaler/30 days
	AEROSPAN (flunisolide)	2 inhalers (8.9 g each)/30 days
	albuterol HFA	2 inhalers/30 days
	ANORO ELLIPTA (umeclidinium/vilanterol)	1 package (60 blisters)/30 days
	ARNUIITY ELLIPTA (fluticasone furoate)	1 inhaler/30 days
	ATROVENT HFA (ipratropium)	2 inhalers (12.9 g each)/30 days
	ARCAPTA (indacaterol)	4 caps/day
	BREO ELLIPTA (fluticasone furoate/vilanterol)	1 package (60 blisters)/30 days
	COMBIVENT RESPIMAT (ipratropium/albuterol)	2 inhalers (4 g each)/30 days
	FLOVENT (fluticasone) 110 mcg, 220 mcg	2 inhalers (12 g each)/30 days
	FLOVENT (fluticasone) 44 mcg	2 inhalers/30 days
	FLOVENT DISKUS (fluticasone) 250 mcg	240 blisters/30 days
	FLOVENT DISKUS (fluticasone) 50 mcg, 100 mcg	60 blisters/30 days
	FORADIL (formoterol)	1 package (60 doses)/30 days
	LONHALA MAGNAIR (glycopyrrolate)	60 vials/30 days
	PULMICORT FLEXHALER (budesonide)	2 packages/30 days
	SEREVENT DISKUS (salmeterol) 50 mcg	1 package (60 doses)/30 days
	SPIRIVA HANDIHALER (tiotropium)	1 package (30 caps)/30 days
	SPIRIVA RESPIMAT (tiotropium)	1 inhaler/30 days
	STIOLTO RESPIMAT (tiotropium bromide)	1 inhaler/30 days
	STRIVERDI RESPIMAT (olodaterol)	1 inhaler/30 days
	SYMBICORT (budesonide/formoterol)	1 inhaler/30 days
	TRELEGY ELLIPTA (fluticasone/umeclidinium/vilanterol)	60 blisters/30 days
	WIXELA INHUB (fluticasone/salmeterol)	1 diskus (60 doses) per 30 days
	Asthma/COPD (nebulized)	ACCUNEB (albuterol)
albuterol 2.5 mg/3 mL (0.083%)		180 vials (540 mL)/30 days
ATROVENT (ipratropium)		125 vials (312.5 mL)/30 days
BROVANA (arformoterol)		60 vials (120 mL)/30 days
budesonide respules		2 packages (120 mL)/30 days
DUONEB (ipratropium/albuterol)		180 vials (540 mL)/30 days
PERFOROMIST (formoterol)		60 vials (120 mL)/30 days
XOPENEX (levalbuterol)	180 vials (540 mL)/30 days	

Therapy Class	Medication Name	Limit
Asthma/COPD (nebulized)	XOPENEX (levalbuterol) 1.25 mg/0.5 mL	90 vials (45 mL)/30 days
	XOPENEX (levalbuterol) 1.25 mg/3 mL	90 vials (270 mL)/30 days
Epinephrine Auto-Injectors	AUVI-Q (ephinephrine) 0.1 mg	2 auto-injectors/30 days
<b>UROLOGY</b>		
Erectile Dysfunction	CAVERJECT (alprostadil)	6 units/30 days
	EDEX (alprostadil)	6 units/30 days
	MUSE (alprostadil)	6 units/30 days
	sildenafil tabs	6 tabs/30 days
	tadalafil tab 10 mg	6 tabs/30 days
	tadalafil tab 2.5 mg	1 tab/day
	tadalafil tab 20 mg	6 tabs/30 days
	tadalafil tab 5 mg	1 tab/day
	varденаfil ODT	6 tabs/30 days
varденаfil tabs	6 tabs/30 days	
Overactive Bladder Antispasmodics	OXYTROL (oxybutynin)	8 patches/28 days

### Premium specialty quantity limit

Therapy Class	Medication Name	Limit
<b>ANTI-INFECTIVES</b>		
Antiretrovirals, Hepatitis B	BARACLUDE (entecavir) Soln	630 mL/30 days
	entecavir tabs	1 tab/day
<b>ANTITHROMBOTIC AGENTS</b>		
von Willebrand Factor-Directed Antibody	CABLIVI (caplacizumab-yhdp)	1 kit per day
<b>CARDIOLOGY</b>		
Anticoagulants, LMWH	ARIXTRA (fondaparinux)	35 days supply/180 days
	FRAGMIN (dalteparin)	35 days supply/180 days
	LOVENOX (enoxaparin)	35 days supply/180 days
Antilipemic	JUXTAPID (lomitapide)	1 tab/day
Hereditary Angioedema	BERINERT (C1 inhibitor, human)	10 vials per 30 days
	FIRAZYR (icatibant)	6 syringes per 30 days
	RUCONEST (C1 esterase inhibitor)	8 vials per 30 days
Pulmonary Arterial Hypertension	ADEMPAS (riociguat)	3 tabs/day
	ALYQ (tadalafil)	2 tablets per day
	ambrisentan tabs	1 tab/day
	bosentan tabs	2 tabs/day
	OPSUMIT (macitentan)	1 tab/day
	REVATIO (sildenafil) Susp	2 bottles/30 days
	REVATIO (sildenafil) Tabs	3 tabs/day
	tadalafil tabs	2 tabs/day
TRACLEER (bosentan) Tabs for Susp	4 tabs/day	

Therapy Class	Medication Name	Limit
Pulmonary Arterial Hypertension	TYVASO (treprostinil)	1 ampule/day
	UPTRAVI (selexipag)	2 tabs/day
	UPTRAVI (selexipag) Pack	2 packs/year
	VENTAVIS (iloprost)	9 ampules/day
Transthyretin Stabilizers	VYNDAMAX (tafamidis)	1 cap/day
	VYNDAQEL (tafamidis meglumine)	4 caps/day
<b>CENTRAL NERVOUS SYSTEM</b>		
Depressant	XYREM (sodium oxybate)	3 bottles (540 mL)/30 days
Parkinson's	APOKYN (apomorphine)	30 cartridges/30 days
	KYNMOBI (apomorphine hcl)	5 films/day
	KYNMOBI (apomorphine hcl)	20 films/365 days
Sleep Disorder	HETLIOZ (tasimelteon)	1 cap/day
	WAKIX (pitolisant)	2 tabs/day
<b>DERMATOLOGY</b>		
Atopic Dermatitis	DUPIXENT (dupilumab)	4 syringes/28 days
<b>ELECTROLYTE &amp; RENAL AGENTS</b>		
Diuretics	KEVEYIS (dichlorphenamide)	4 tabs/day
<b>ENDOCRINOLOGY &amp; METABOLISM</b>		
Gonadotropins	ORIAHNN (elagolix - estrad-noreth)	2 tabs/day
	ORLISSA (elagolix) 150 mg	1 tab/day
	ORLISSA (elagolix) 150 mg	1 tab/day
	ORLISSA (elagolix) 200 mg	2 tabs/day
Hormone Modifiers	NATPARA (parathyroid hormone)	2 cartridges/28 days
Miscellaneous	KORLYM (mifepristone)	4 tabs/day
Somatostatin	SIGNIFOR (pasireotide)	2 ampules/day
Vasopressin Antagonist	JYNARQUE (tolvaptan)	2 tabs/day
	SAMSCA (tolvaptan)	2 tabs/day
<b>ENZYME-RELATED</b>		
Cystine-depleting Agents	CYSTARAN (cysteamine)	4 bottles/28 days
Enzyme Replacement	GALAFOLD (migalastat hcl) cap	14 caps/28 days
	XURIDEN (uridine triacetate)	4 packets/day
Phenylketonuria Treatment Agents	PALYNZIQ (pegvaliase-pqpz) 10 mg/0.5 mL	1 syringe/day
	PALYNZIQ (pegvaliase-pqpz) 2.5 mg/0.5 mL	8 syringes/28 days
	PALYNZIQ (pegvaliase-pqpz) 20 mg/mL	2 syringes/day
<b>GASTROENTEROLOGY</b>		
Diarrhea	XERMELO (telotristat ethyl)	3 tabs/day
Hepatic Agents	OCALIVA (obeticholic acid)	1 tab/day
<b>IMMUNOLOGY</b>		
Multiple Sclerosis	AMPYRA (dalfampridine)	2 tabs/day
	AUBAGIO (teriflunomide)	1 tab/day
	AVONEX (interferon beta-1a)	1 kit (4 syringes)/28 days
	BAFIERTAM (monomethyl fumerate)	4 caps/day
	BETASERON (interferon beta-1b)	1 package/28 days
	COPAXONE (glatiramer) SOSY 20 mg/ml	30 syringes/30 days
	COPAXONE (glatiramer) SOSY 40 mg/ml	12 syringes/28 days

Therapy Class	Medication Name	Limit
Multiple Sclerosis	GILENYA (fingolimod)	1 cap/day
	GLATOPA (glatiramer) SOSY 20 mg/ml	30 syringes/30 days
	MAYZENT (siponimod fumarate) 0.25 mg	4 tabs/day
	MAYZENT (siponimod fumarate) 2 mg	1 tab/day
	MAYZENT (siponimod fumarate) starter pack	2 starter packs (24 tabs)/365 days
	TECFIDERA (dimethyl fumarate) Starter Pack	2 starter packs/year
	TECFIDERA (dimethyl fumarate)	2 caps/day
	ZEPOSIA (ozanimod)	1 capsule per day
	ZEPOSIA 7DAY CAP STR PACK (ozanimod cap pack)	14 caps per 365 days
	ZEPOSIA STARTER KIT (ozanimod cap pack)	74 caps per 365 days
Movement Disorder Agents	AUSTEDO (deutetrabenazine)	4 tabs/day
	INGREZZA (valbenazine tosylate)	1 cap/day
	INGREZZA (valbenazine tosylate) pack	56 caps (2 packs) per 365 days
<b>ONCOLOGY</b>		
Kinase and Molecular Target Inhibitors	ALUNBRIG (brigatinib) 30 mg	4 tabs/day
	ALUNBRIG (brigatinib) 90 mg	1 tab/day
	ALUNBRIG (brigatinib) 180 mg	1 tab/day
	ALUNBRIG (brigatinib) Starter Pack	1 pack/year
	CAPRELSA (vandetanib) 100 mg	2 tabs/day
	everolimus tabs	1 tab/day
	GILOTRIF (afatinib)	1 tab/day
	ICLUSIG (ponatinib) 15 mg	2 tabs/day
	IDHIFA (enasidenib)	1 tab/day
	JAKAFI (ruxolitinib) 10 mg	2 tabs/day
	TAGRISSO (osimertinib) 40mg	1 tab/day
TARCEVA (erlotinib) 25 mg	3 tabs/day	
<b>OPHTHALMOLOGY</b>		
Miscellaneous	OXERVATE	2 mL (2 vials) per day
<b>RESPIRATORY</b>		
Asthma/COPD	DUPIXENT (dupilumab)	4 syringes/28 days
	ORKAMBI (lumacaftor/ivacaftor)	4 tabs/day
	ORKAMBI (lumacaftor/ivacaftor) packets	2 packets/day
	SYMDEKO (tezacaftor/ivacaftor)	2 tabs/day
	TOBI PODHALER (tobramycin)	1 package (224 tabs)/56 days
	TRIKAFTA (elexacaf-tezacaf-ivacaf)	3 tabs/day

Quantity Limits effective as of January 1, 2021.

PLEASE NOTE: This drug list is subject to regular updates and may not be all inclusive. Drugs affected include both brand and generic and include all strengths unless noted. If a targeted drug has a new strength, it may be automatically added to the list.



[futurescripts.com](https://futurescripts.com)

FutureScripts® is an independent company that provides pharmacy benefit management services. FutureScripts® is a registered trademark of OptumRx, an Optum company. All other trademarks are the property of their respective owners.

© 2020 FutureScripts All rights reserved. WF3724589-E 11052020